{END"RANC E

BUILT LAST!

Overbed Table

Item #P2600 Vade for
ESSENTIAL
i Eessenma
7 54756762600 Orlando, FL 32822

MADE IN TAIWAN

2011 ESSENTIAL MEDICAL SUPPLY, INC.®



P 0 np o=

o

PARTS LIST

Table TOP .ooocceeeereeeeee e x1 7. TableBase......ccoooiiiieiiiiennnns x1
Column Assembly ........cccceenuene x1 8. Caster with Lock ......c.cceveenee. x2
THP LEVEr . x1 9. Caster without Lock.................. X2
M6 x 1 x 50mm Long Hex Head 10. Steel Bushing.....cccocvvvieeviineenn. X2
Bolt & Hex Lock Nut.................. x1 11. Steel Plate.......ccccoovvviiiiennennne. x1
Table Mount Bracket................. x1 12. M10 x 1%2x 50mm Bolt............. X2

M8 x 14 x 12mm Long Bolt...... x2 13. Black Flat Head Screw.............. x1



P2600 OVERBED TABLE

1. Invert Table Top (1) and slip the short arm of the Column
Assembly (2) into the Table Mount Bracket (5). Make
sure the Trip Rod is fully inserted inside and secure with
two M8 Bolts (6).

N

Install Trip Lever (3) into the Column with rounded side
facing the Table Top (1). Align the holes with the Table
Mount Bracket (5), insert M6 Bolt (4) and secure it with
the Lock Nut (4).

Install Table base (7) onto the Column (2) and insert the
two Steel Bushings (10) into holes in the table base (7),
place the Steel Plate (11) and secure with M10 Bolts (12)
using 14mm wrench.

0

B

Install two Casters (8) and (9) into the Table base (7), as
shown in diagram.

5. Turn the Table assembly right side up and remove the
Black Flat Head Screw (13) from the Column.

o

To adjust the Table Top (1) to desired height, squeeze
the Trip Lever (3) slightly and pull or push down the
Table Top. (1).

CAUTION

e SPRING LOADED COLUMN ASSEMBLY (2)

e Do NOT remove the Black Flat Head Screw (13)
before the full Assembly is complete.

e The Casters with Locks (8) shall be in locked position
before using the Table.



